Western Kentucky University

TopSCHOLAR®

Hopkins County Industrial Reports for Kentucky Counties

1979

Industrial Resources: Hopkins County -
Madisonville and Earlington

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/hopkins cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Hopkins County - Madisonville and Earlington” (1979). Hopkins
County. Paper 23.
https://digitalcommons.wku.edu/hopkins_cty/23

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Hopkins County by an authorized
[...]
Madisonville, Kentucky 42431
Majors Transit, Inc.** P. 0. Box 7
Caneyville, Kentucky 42721
McLean Trucking Company* P. 0. Box 213

Winston-Salem, North Carolina 27102
Overnite Transportation

Company* (T) P. 0. Box 1216
Richmond, Virginia 23209
Renners Express, Inc.** (T) 1350 South West Street
P. 0. Box 882

Indianapolis, Indiana 46206
Tennessee Cartage Company,
Inc.* 1238 Antioch Pike
Nashville, Tennessee 37211
Thomas Heavy Hauling, Inc.*** 1210 South Main
Madisonville, Kentucky 42431

Earlington

A & H Truck Lines, Inc.* 1111 East Louisiana Street
Evansville, Indiana 47711
Ligon Specialized Hauler,

Inc. ** Kentucky Highway 85E
Madisonville, Kentucky 42431
Majors Transit, Inc.** P. 0. Box 7
Caneyville, Kentucky 42721
McLean Trucking Company* P. 0. Box 213

Winston-Salem, North Carolina 27102
Overnite Transportation
Company* P. 0. Box 1216
Richmond, Virginia 23209
Tennessee Cartage Company,
Inc.* 1238 Antioch Pike
Nashville, Tennessee 37211
Thomas Heavy Hauling, Inc.*** 1210 South Main
Madisonville, Kentucky 42431

(T) Local terminal.

*Interstate only.
**Interstate and Intrastate.
***Intrastate only.

15.



Other Freight Services Nearest Shipping Center or Home Office

Purolator Courier Corporation* Owensboro, Kentucky

United Parcel Service* Madisonville, Kentucky
KATO Express (air cargo
service)** Elizabethtown, Kentucky

HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
MADISONVILLE, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway Time Highway Time
City Miles TL  City Miles 1L
Atlanta, Ga. 342 2 Los Angeles, Ca. 2,064 5
Baltimore, Md. 733 3 Louisville, Ky. 152 1
Birmingham, Ala. 296 2 Nashville, Tenn. 100 1
Chicago, I11. 341 2 New Orleans, La. 617 3
Cincinnati, Ohio 253 1 New York, N. Y. 895 3
Cleveland, Ohio 497 2 Pittsburgh, Pa. 535 3
Detroit, Mich. 512 2 St. Louis, Mo. 219 i |
Knoxville, Tenn. 277 2

Source: Delivery Time Only - Majors Transit, Inc., P. 0. Box 7,
Caneyville, Kentucky 42721.

*For regular scheduled pickups or for occasional pickups, qrrangements.
must be made with the Louisville office of Purolator Courier Corporation
or: U.P.S.

**Daily pickup and delivery service is available to and from Standiford
Field in Louisville. Arrangements for service should be made through
the home office in Elizabethtown.

16.




Location:
Runways:
Length:
Traffic
Control:
Lighting:

Services:

Air Freight
Service:

Location:

Runways :
Length:

Traffic
Control:

Lighting:
Services:

Air Freight
Service:

Local

Madisonville Municipal Airport*
6 miles east of Madisonville

1 paved

5,000 feet

Wind tee and sock

Runway lighting sunset to sunrise, rotating
beacon VASI 4, REIL

100 octane, Jet A, flight training and
charter - single and multi-engine,
major and minor repairs

Chartered air freight services must be
arranged

Nearest Commercial

Evansville Dress Regional Airport

4 miles north of Evansville, Indiana; 53
miles north of Madisonville

3 paved

8,021, 5,088, and 2,968 feet

Tower, ground control, arrival, departure,
clearance

Beacon, runway lights

Eastern, Delta, and Allegheny Airlines;
LL-100 fuel; major repairs and major avionics
repairs; hangars and tie downs; APU; charter;
flight instruction; oxygen; plane rental;
survival equipment; weather information; car
rental, courtesy car, limousine, taxi;
restaurant

Air freight terminal regularly serviced by freight

carrying airlines

*The runway has been extended to 5,000 feet; REIL and VASI 4 lighting
systems have been added; and the construction of a parallel taxi
runway and additional airplane parking space is planned.

17,



Madisonville Earlington

Bus Greyhound Bus Lines Continental Trailways
Kentucky Bus Lines
Taxi Two companies, radio One company, 24-hour
dispatched, 24-hour service
service
Rental Services Complete car, truck Nearest car, truck and
and trailer rentals trailer rentals at
Madisonville, 4 miles
distant
Water

The nearest navigable rivers to Madisonville are the Green
River, approximately 26 miles to the northeast, and the Ohio River,
39 miles to the north.

At Henderson, 39 miles north of Madisonville, the Henderson
County Riverport Authority is in the process of developing a riverport
facility and industrial park which is located at Mile 808 on the Ohio
River. Construction contracts have been let on a river docking/un-
Toading facility with a related transit shed/warehouse. The first
phase rail or truck to barge facility, which includes a 125-ton crane,
is scheduled for completion by the spring of 1979.

The Owensboro Riverport is approximately 63 miles northeast
of Madisonville via the Pennyrile and Audubon Parkways. The facility
consists of 285 acres of property lying along the west bank of the
Ohio River at Mile 759. The public port terminal occupies approximately
50 acres of the total development and consists of eight mooring piers,
two crane ways, three rail spurs, a 30,000-square foot heated warehouse,
30 acres of outside storage space, 2.4 million gallons of liquid storage
and an administration building.

18.



POWER AND FUEL

Electricity

Company serving Madisonville - Municipal Light and Water Plant
Source of power - Kentucky Utilities Company
Total generating capacity - 2,238,400 KW
For industrial rates contact:

Municipal Light and Water Plant
Municipal Building
Madisonville, Kentucky 42431
(502) 821-4522

Company serving Earlington and parts of Hopkins County -
Kentucky Utilities Company
Source of power - Kentucky Utilities Company
Total generating capacity - 2,238,400 KW
For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

120 South Limestone Street
Lexington, Kentucky 40507

(606) 255-1461

Companies serving parts of Hopkins County - Green River Electric
Corporation and Henderson-Union Rural Electric Cooperative
Corporation

Source of power - Big Rivers Electric Corporation
Total generating capacity - 678,300 KW
For industrial rates contact:

Green River Electric Corporation
P. 0. Box 1389

Owensboro, Kentucky 42301

(502) 926-4141

and/or

Henderson-Union RECC

P. 0. Box 18

Henderson, Kentucky 42420

(502) 826-3991

Special Toll Free No. 1-800-242-7069

19.



Natural Gas

Company serving Madisonville - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 10 inches (supplier)

8, 6, and 4 inches (distributor)

Distribution mains - 6, 4, and 2 inches
Distribution pressure - 15 psi (summer); 25 psi (winter)
Btu content - 1,000 per cubic foot; Specific gravity - .60
For rates and supplies contact:

Director of Marketing
Western Kentucky Gas Company
311 West 7th Street
Owensboro, Kentucky 42301
(502) 684-8811

Company serving Earlington - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 10 inches (supplier)

8, 6, and 4 inches (distributor)

Distribution mains - 2 inches
Distribution pressure - 10 psi (summer); 15 psi (winter)
Btu content - 1,000 per cubic foot; Specific gravity - .60
For rates and supplies contact:

Director of Marketing
Western Kentucky Gas Company
311 West 7th Street
Owensboro, Kentucky 42301
(502) 684-8811

Other Fuels

Propane
Lin-Gas, Inc. Pargas of Nebo
Highway 41S Highway 41A
Slaughters, Kentucky 42456 Nebo, Kentucky 42441

Texgas Corporation
Quter North Main
Madisonville, Kentucky 42431

20,



Fuel o0ils
Distillate fuel oi

Ashland Petroleu
708 South Main S
Madisonville, Ke

W. H. Cox Distri
Greenville Pike

Gulf 0i1 Company
Lincoln Avenue

1 -

m Company Corum & Myers 0i1 Company, Inc.
treet Highway 41N
ntucky 42431 Madisonville, Kentucky 42431

buting Company Dugger's Sunoco (bulk plant)
Hanson Road

Madisonville, Kentucky 42431 Madisonville, Kentucky 42431
Shell 0i1 Jobber
South Main
ntucky 42431 Madisonville, Kentucky 42431

Madisonville, Ke

Standard 0i1 Company (bulk plant) Texaco, Inc.

181 Murray
Madisonville, Ke

Residual fuel oil

Low sulphur content

Greenville Pike
ntucky 42431 Madisonville, Kentucky 42431

Winn 0i1 Company

115 East Clark

Earlington, Kentucky 42410

- Arrangements must be made with the refinery.

coal - Available in eastern Kentucky.

21



WATER AND SEWERAGE

Water

Company serving Madisonville - Municipal Light and Water Plant*
P. 0. Box 704
Madisonville, Kentucky 42431
(502) 821-4522
Source - Impoundments from surface lakes
Treatment plant capacity - 6,000,000 gallons per day (total capacity
of two plants)
Average daily consumption - 4,100,000 gallons
Peak daily consumption - 5,600,000 gallons
Type treatment - Coagulation, sedimentation, filtration, chlorination,
fluoridation
Storage capacity - 3,300,000 gallons
Size Tines - 2 to 16 inches
Average pressure - 30 psi
Average temperature - 57 degrees F.

MONTHLY WATER RATES FOR WHOLESALE
AND INDUSTRIAL CONSUMERS

First 2,000 gallons  $3.70 Minimum

Next 3,000 gallons 1.05 per M gallons

Next 15,000 gallons .85 per M gallons

Next 30,000 gallons .60 per M gallons
‘ Next 450,000 gallons .50 per M gallons

A11 over 500,000 gallons .45 per M gallons

| Rates outside the city limits of Madisonville:

| The water bill to be computed by adding 50
percent to the rate as shown on the above
schedule.

Tap-on charges: (tap fees and labor for Taying
water lines)

5/8-1inch meter $185
1-inch meter 260

1 1/2-inch meter 470
2-inch meter 610

*A preliminary report has been completed and plans are underway to expand
the treatment capacity of the system to 10,000,000 gallons per day. The
recent completion of an 18-mile, 24-inch pipeline and a pumping station
at the Green River has increased the raw water supply to the system.

22.



Company serving Earlington - Earlington Water and Sewerage System*

West Main Street
Earlington, Kentucky 42410
(502) 383-5121

Source - Loch Mary Reservoir

Treatment plant capacity - 620,000 gallons per day**

Average daily consumption - 263,000 gallons**

Peak daily consumption - 461,000 gallons

Type treatment - Sedimentation, filtration, chlorination, fluoridation

Storage capacity - 150,000 gallons

Size lines - 8, 6, and 4 inches

Average pressure - 100 psi

Average temperature - 60 degrees F.

MONTHLY WATER RATES FOR WHOLESALE
AND INDUSTRIAL CONSUMERS

First 2,000 gallons $6.50 Minimum

Next 2,000 gallons 2.80 per M gallons
Next 2,000 gallons 2.50 per M gallons
Next 2,000 gallons 2.00 per M gallons
Next 2,000 gallons 1.50 per M gallons
Next 10,000 gallons 1.00 per M gallons
Next 30,000 gallons .80 per M gallons
A1l over 50,000 gallons .70 per M gallons

Tap-on charge: $100

Surface water sources - Impoundment from four surface lakes for
Madisonville; Tradewater and Pond Rivers
Average discharge - Tradewater River at Olney, 326 cfs (37 years,
USGS); Pond River near Apex, 259 cfs (37 years, USGS)
Expected ground water yield - 50 to 200 gpm in the southern section
of the county running east and west; 5 to 50 gpm in bands running
east and west in the central section; 5 gpm or less in the remainder
of county

*An additional filter has been installed at the treatment plant in-
creasing the treatment capacity to 620,000 gpd. In addition, the
water treatment plant is being renovated and new water lines, valves,
meters, and fire hydrants are being installed to replace old ones in
the system.

**Kentucky Department for Natural Resources and Environmental Protection.

23,



Sewerage

Company serving Madisonville - City of Madisonville Sewage
Treatment Plant

P. 0. Box 704
Madisonville, Kentucky 42431
(502) 821-4522

Design capacity - 2,000,000 gallons per day*

Average daily flow - At capacity

Treatment - Primary and secondary

Type treatment - Bar screen, grit chamber, primary clarifier,

trickling filters, secondary clarifier, chlorine contact chamber

Treated effluent discharged into - Flat Creek

Size of sanitary mains - 24, 18, 12, 8, and 6 inches

Size of storm mains - 36 inches

Rates -
First 2,000 gallons $2.00
2,000 - 4,000,000 gallons .65 per M gallons
A11 over 4,000,000 gallons .45 per M gallons

Tap-on charge: $350

Company serving Earlington - Earlington Water and Sewerage System**
West Main Street
Earlington, Kentucky 42410
(502) 383-5121
Design capacity - 350,000 gallons per day
Average daily flow - 283,000 gallons
Treatment - Primary and secondary
Type treatment - Sedimentation, trickling filter, secondary
clarifier, chlorination basin, digester, drying beds
Treated effluent discharged into - Clear Creek
Size of sanitary mains - 10, 8, and 6 inches
Size of storm mains - 10 inches
Rates - 100 percent of monthly water bill
Tap-on charge: $200

*A new 4,500,000 gallon per day sewage treatment plant is under
construction. The approximate cost will be $12 million and completion
is scheduled for late 1979.

**The Madisonville sewerage system will provide sewage treatment to
Earlington when the construction of the new 4.5 million gallon per day
Madisonville sewage treatment plant is complete.

24.



CLIMATE

Hopkins County

Temperature

Normal (30-year record) 56.0 degrees
Average annual 1977 56.4 degrees
Record highest, July, 1954 (37-year record) 105.0 degrees
Record lowest, February, 1951 (37-year record) -23.0 degrees
Normal heating degree days (30-year record) 4,629

(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation
Normal (30-year record) 41.88 inches
Mean annual snowfall (37-year record) 13.40 inches
Total precipitation 1977 50.08 inches
Mean number days precipitation (.01 inch or more)
(37-year record) 115
Mean number days thunderstorms (37-year record) 46
Prevailing Winds (14-year record) South-southwest

Relative Humidity (16-year record)

Midnight 78 percent
6 a.m. 81 percent
Noon 59 percent
6 p.m. 62 percent

Source: U. S. Department of Commerce, Environmental Science
Services Administration, Climatological Data, 1977.
Station of record: Evansville, Indiana.

25.



LOCAL GOVERNMENT

City

Madisonville

Structure - Mayor - 4-year term; 6 councilmen - 2-year terms

Budget 1978 - General Fund $3,557,226
Water, Sewer and Electric Fund 6,451,392

Fees and licenses - Occupational license fees of one percent of the
gross salaries, wages, commissions and other compensations earned
for work done or services performed in the city and one percent of
the net profits of all businesses, professions or occupations from
activities conducted in the city ($25 minimum)

Earlington
Structure - Mayor - 4-year term; 6 councilmen - 2-year terms

Budget 1978 - General Fund $140,800
1976-77 - Water and Sewer Fund 99,394

Fees and licenses - Occupational license fees - $10.75 per year;
unloading license - $15.75 per year

County

Structure - County Judge/Executive - 4-year term;
7 magistrates - 4-year terms

Budget 1978-79 - General Fund $1,266,655; Road Fund $759,910

Assessed Value of Property, 1978

Classes of Property Madisonville Earlington Hopkins County
Real Estate and

Tangibles $9,240,296 (1977)
Real Estate $176,800,000 $357,409,345
Tangibles 45,800,000 124,820,459

26.



Property Taxes

A1l property in Kentucky is assessed at 100 percent of fair cash value.

Land and buildings are taxed by the state and may be taxed by local
jurisdictions. The state rate is $0.315 per $100 of assessed valuation.

Manufacturing machinery, raw materials inventories, pollution control
equipment, and goods in the process of manufacture are not subject to
Tocal taxation. The state rate is $0.15 per $100.

Other tangible personal property owned by manufacturers (automobiles,
trucks, finished goods, office furniture, office equipment) is taxed
by the state at $0.45 per $100 and may be taxed by local jurisdictions.

Property stored in public warehouses in a transit status is not subject
to Tocal taxation. The state rate is only $0.015 per $100.

Intangible personal property located in Kentucky (money in hand, shares
of stock, notes, bonds, accounts receivable, and other credits) is taxed
by the state at $0.25 per $100, and is not subject to local taxation.

Private Teaseholds in industrial facilities owned by cities or counties
and financed by industrial revenue bonds are subject to a state tax of